SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B
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LTE Band 26

Middle Channel / 1.4MHz / QPSK

Spectrum 52 Spectrum & 2
Ref Level 30.00 dBm Offset 11.60 dB & RBW 30 kHz Ref Level 30.00 dBm Offset 11.60 dB & RBW 30 kHz
o At 30d8 SWT  11ms @ VBW 100kHz Mode Sweep o att 30dE BWT  11ms @ VBW 100 kHz Mode Sweep
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Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 818.1203 MHz 17.59 dom nd@ down 13081 MHz ML 1 618,904 MHz 16.56 dem nd@ down 1.3315 MHz
T 1 818.3455 MHz -8.43 dar nds 26,00 d8 T 1 B1B.3399 MHZ -9.00 derr nds 26,00 d8
T2 1 819.6545 MHz -8.23 dém q factor 625.7 T2 1 B810.6713 MHz -9.28 dBm q factor 615.0
QIR we QIR we
Spectrum 52 Spectrum & 2
Ref Level 30.00 dBm Offset 11.60 dB & RBW 100 kHz Ref Level 30.00 dBm Offset 11.60 dB & RBW 100 kHz
o At 0de ST 1ms @ VBW 300 kHz  Mode Sweep o Att 0dB SWT ims @ YBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max o7k max
[EEEY 19.70 dBim) EEEY 17.76 dBim)
. B18.41660 MHz - M1 519.52120 MHz
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Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 818.4186 MHz 19.70 dém nd@ down 3.021 MHz ML 1 £19.6212 MHz 17.76 dem nd@ down 3.0609 MHz
T 1 817.4835 MHz -6.49 darr nds 26,00 d8 T 1 B17,4555 MHZ -7.51 darr nds 26,00 d8
T2 1 820.5045 MHz ~-6.55 dBm q factor 270.9 T2 1 B20.5465 MHz -8.61 dBm q factor 266.1
QIR we
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

LTE Band 26

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 1160 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.60 OB = RBW 100 kHz
o att I0dE SWT 1ms @ VBW 300 kHz Mode Swesp o att a0de SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [@ 17k Max
M1[1] 17.40 dBm M1[1] 16.68 dBm
o M1 819.24000 MHz - " 820.88800 MHz
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Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 819.24 MHz 17.40 dBm ndB down 3.575 MHz ML 1 520,588 MHz 16.68 dem ndB down 3,508 MHz
TL 1 816.552 MHz -8.05 dBm ndg 26,00 dB T 1 E16.512 MHz -3.64 dBm ndg 26.00 dB
T2 i 821.527 MHz -6.70 dbm q factor 164.7 T2 i 821,418 MHz -9.44 dém q factor 167.4
L JU ] - L JU ] -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

m 2 m L
Ref Level 30.00 GBm  Offset 1160 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 11.60 OB & RBW 300 khz
o att I0dE SWT 1ms @ VBW 1MHz Mode Swesp o att a0de SWT 1ms @ VBW 1MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 19.00 dBm EEY 18.57 dBm
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CF 819.0 MHz 1001 pts Span 20.0 MHz 9.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 819.535 MHz 19.00 dBm ndB down 9,60 MHz ML 1 521.837 MHz 18.57 dem ndB down 9,77 Whz
TL 1 814.145 MHz -6.75 dBm ndg 26.00 dB T 1 14,085 MHz -7.63 dBm ndg 26,00 dB
T2 i 824.035 MHz -8.20 dbm q factor 828 T2 i 623.855 MHz -7.94 dém q factor 4.1
L JL ] L

Low Channel / 15MHz

/ QPSK

pectrum l‘%’J pectrum l‘%’J
Ref Level 30.00 dém  Offset 11.60 08 w RBW 300 kHz 00 dBm  Offset 11.60 d& e RBW 300 kHz
o att 08 SWT 1ms @ VBW 1MHz Mode Sweep 08 SWT 1ms @ VBW 1MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 17k Max (@ 17k Max
EE] 17.05 aBm| EE] 16.81 aBm|
0 M1 23,9200 MHz 0 N 21,5900 MHz
I [T P /1. 26.00 dB| nn 26.00 dB|
o i Ak sl o TV 14.595000000 MHz 14 ALl e e Ay 14.416000000 MHZ|
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CF B21.5 MHz 1001 pts Span 30.0 MHz CF 821.5 MHz 1001 pts Span 30.0 MHz
marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value 1 ¥-valug |__Function | Function Result |
ML 1 523.928 MHz 17.05 dBm ndB down 14,505 Mz M1 1 521.59 Mz 16.31 dém ndB down 12,416 MHz
TL 1 814,127 MHz -6.54 dBm ndg 26.00 db. T1 1 814,367 MHz 3.57 dém ndg 26.00 db.
T2 i 828.723 MHz -10.16 dém q factar 56.5 T2 i 828.783 MHz -2.62 dém q factar 57.0
Il J )j! J -
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3N2802B

LTE Band 26

Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

Spectrum - bectrum -
.00 GEm Offset 1160 dB @ RBW 30 khz Ref Lavel 30.00 dBm  OFfset 11.60 0B & RBW 100 khz
08 SWT  1lms e VBW 100kH: Mode Sweep o att a0de SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 1007100
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CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Spon 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
M1 1 818.6336 MHz 14.90 dém ndB down 1.3371 MHz M1 1 819.5934 MHz 16.98 dBm ndB down 3.0629 MHz
TL 1 918.3250 MHz -10.90 dBm nds 26,00 d& 1 1 817.4655 MHz -10.37 dBm nds 26,00 d&
T2 1 818.6628 MHz -11.37 dém Q factor 612.3 T2 1 820.5265 MHz -2.09 dém Q factor 267.6
L JL ] L L JU ] ) e

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum 5 L
Ref Level 30.00 GBm  Offset 1160 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.60 OB & RBW 300 khz
o att I0dE SWT 1ms @ VBW 300 kiz  Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.43 dBm Mi[1] 17.00 dem
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CF 819.0 MHz 1001 pts Span 10.0 MHz CF 819.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 815.45 MHz 15.43 dbm ndB down 2675 MHz ML 1 B15.643 MHz 17.03 dem ndB down 9,91 MHz
TL 1 816.602 MHz -10.40 dBm nd8 26,00 d8 T 1 £14.025 MHz 9,58 dm nd8 26,00 dB
T2 i 821.478 MHz -10.12 dém q factor 168.1 T2 i £23.835 MHz -5.34 dém q factor 2.3
L JL ] L L JU ] L
Spectrum s 2
Ref Level 30.00 GBm  Offset 1160 db & RBW 300 kHz
o att I0dE SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100
(@ 17K Max
Mi[1] 15.28 dBm
L6170 MHZ|
2
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0d AP A A o rnastar] Ariedbretisg ) 14.356000000 MHz
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CF 821.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 824.617 MHz 15.28 dBm ndB down 14356 WHz
TL 1 814.387 MHz -12.91 dbm nd8 26.00 dB
T2 i 828.753 MHz -11.11 dém q factor 57.4
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ssamonias. FCC RADIO TEST REPORT Report No. : FG3N2802B

LTE Band 26

Middle Channel / 1.4MHz / 256QAM Middle Channel / 3MHz / 256 QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 1160 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 11.60 OB = RBW 100 kHz
o att I0dE SWT 11ms @ VBW 100 kHz Mode Swesp o att a0de SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [@ 17k Max
M1[1] 13.27 dBm M1[1] 15.25 dBm
819.27410 MHz . 818.99410 MHz
= 26.00 dB = ndp 26.00 dB
w0d FLTEWTN O 1.253800000 MHz| 10 L, M etV prni 3.080900000 MHz
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CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 819.2741 MHz 13.27 dbm ndB down 1.3538 WHz ML 1 516.9341 MHz 15.25 dem ndB down 3.0609 MHz
TL 1 818.3203 MHz -13.02 dém ndg 26.00 dB T 1 B17.4655 MHz -2.82 dbm ndg 26.00 dB
T2 i 818.6741 MHz -12.96 dém q factor 605.1 T2 i 820.5465 MHz -10.62 dém q factor 265.4
L JU ] - L JU ] -

Middle Channel / 5MHz / 256 QAM Middle Channel / 10MHz / 256QAM

m 2 m =
Ref Level 30.00 GBm  Offset 1160 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.60 OB & RBW 300 khz
o att I0dE SWT 1ms @ VBW 300 kHz Mode Swesp o att a0 e BWT 1ms @ VBW 1MHz  Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.57 dBm mi1] 15.49 dBm
2 817.87100 MHz - . 816.0830 MHz
1 ndB 26.00 dB ndB 26.00 dB
10 d a0 il I S B 5 ot 4.925000000 MHz 104 : qu.l\-u«,, i dyghl Ul.ri\J-w,awvm-i\':-«,-v,r\n\T 0.970000000 MHz|
} Q factor b} 166.1 F Q factor 81.9
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CF 819.0 MHz 1001 pts Span 10.0 MHz CF 819.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
M1 1 817.871 MHz 13.57 dém ndB down 4,925 MHz M1 1 B16.0B3 MHz 15.49 dBm ndB down 9.97 MHz
TL 1 816.582 MHz -12.76 dm ndg 26.00 dB T 1 £13.945 MHz 11,79 dem ndg 26,00 dB
T2 i 821.507 MHz -12.55 dém q factor 166.1 T2 i £23.815 MHz -12.61 dém q factor 818

Low Channel / 5MHz / 256QAM N/A

s
Ref Level 30.00 GBm  Offset 1160 db & RBW 300 kHz
o att I0dE SWT 1ms @ VBW 1MHz Mode Swesp
SGL Count 100/100
@17k Max
Mi[1] 13.61 dBm
6278840 MHz
2
2 ndB b 6.00 dB
10 d YPTRTIP S AURTIUY TSN 1 A o PR | 14.565000000 MHz
factar ‘H 56.8
o
10 d \
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50
-60 df
CF 821.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML T 827.884 MHz 13.61 dbm ndB down 14565 WHz
TL 1 814.217 MHz -13.64 dBm ndg 26.00 dB
T2 i 826.783 MHz -10.31 dém q factor 56.8
L JU ] -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

Occupied Bandwidth

Mode

BW

1.4MHz

LTE Band 26 : 99%0BW(MHz)

Mod.

QPSK
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5MHz 10MHz

15MHz

Low CH

16QAM

QPSK

16QAM

QPSK | 16QAM | QPSK

16QAM

QPSK

20MHz

16QAM | QPSK

16QAM

Middle CH

1.10 1.10

2.72 2

13.45

13.48

Mode

72

4.49 4.52 9.05 9.07

BW

1.4MHz

LTE Band 26 : 99%0OBW(MHz)

Mod.

64QAM

256QAM

64QAM
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256QAM
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15MHz

20MHz
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64QAM | 256QAM | 64QAM

256QAM
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256QAM | 64QAM | 256QAM
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1.09

1.09

13.48

13.48

2.73

2.74

4.50 451

9.09 9.09

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Spectrum 52 Spectrum & 2
Ref Level 30.00 dBm Offset 11.60 dB & RBW 30 kHz Ref Level 30.00 dBm Offset 11.60 dB & RBW 30 kHz
o At 30de SWT  1ilms e YBW 100kHz Mode Sweep o Att 30dB  SWT  11ms @ VBW 100 kHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
[@ 1Pk M |
Mi[1] 17.36 dBm) Mi[1] 16.72 dBm)
I £19.18180 MHZ, 2 £19.08110 MHZ,
s A di ik e P s LS e N
wd 2 10d
/ p
0 de g 0 d8:
o~ { Y
A P |,
10 dam 10 dBm — -
P el Yl s J e,
RRABN T 20 dem | T
-0 dam -30 dam
-40 dBmv -40 dBm.
50 dam -50 dam
601 dBm -60 dam
CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 819.1818 MHz 17.46 dom M1 1 £19.0811 MHz 16.72 dem
T 1 918.45175 MHz 7.80 dam oce Bw 1.102097902 MHz T 1 B1B.45175 MHz 7.36 dam oce Bw 1.107692308 MHz
T2 1 819.55385 MHz 9.87 dBm T2 1 810.55044 MHz 6.69 dBm
QIR we

Middle Channel / 3MHz / QPSK

Spectrum & 2 Spectrum & 2
Ref Level 30.00 dBm Offset 11.60 dB & RBW 100 kHz Ref Lt | 30.00 dEm  Offset 11.60 dB & RBW 100 kHz
o At 0de ST 1ms @ VBW 300 kkz  Mode Sweep o Att a0 de SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
[@ 1Pk M |
Mi[1] 16.54 dBm) 1] 16.6+4 dBm)
20 . C\’I\Hh:llll\“\\lu 20 |' . C\’HHH IC\:}U‘\\H/
Lok rd Avdn et 0 »{O\J‘j‘w“\n_‘l\\ 2.727272727 MHzZ| I TSR PURETE N Y ZUPL T oz 2.721278721 MHzZ|
10 df i 10 d - -
/ I [ ’
0 de; J'. \u 0 B - l‘
o \
10 dm - "'J\ 10 dam .. 4 ]
Wy f] ! WM NN Al e 1
o [ ot o i ce Wt i LS S SRR
RLE o faf apithor 2ot A At
-30 dBm -30 dBm-
-40 dBmv -40 dBm.
50 dam -50 dam
601 dBm -60 dam
CF 819.0 MHz 1001 pts Span 6.0 MHz CF 819.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 818.6943 MHz 18.54 dom ML 1 818,836 MHZ 18.64 dem
T 1 917.63935 MHz 13.23 dar oce Bw 2727272727 MHz T 1 817.65135 MHz 10,80 derr oce Bw 2.721278721 MHz
T2 1 820.36663 MHz 11.86 dBm T2 1 820.37263 MHz 11.11 dBm
QIR we
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

LTE Band 26

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 1160 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.60 OB = RBW 100 kHz
o att I0dE SWT 1ms @ VBW 300 kHz Mode Swesp o att a0de SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [@ 17k Max
Mi[1] 16.94 dBm Mi[1] 16.21 dBm
o 2 818.86000 MHz - i 820.53900 MHz
- i < 1.495504496 MHz N Occ g 1.525474525 MHz
e e ! e o byl e B A LS| e A
i
o i 0 da
f / [
10 d -10d + "‘
20, - R (A -20 L "I it fm
e T A P S oy
30 d -30d
-40 dBm -40 dem
50 -50
60 d -60 d
CF 819.0 MHz 1001 pts Span 10.0 MHz 9.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T B16.86 MHz 16.94 dbm ML 1 520,335 MHz 16.21 dem
TL 1 816.75225 MHz 11.22 dBm Occ Bw 4.495504496 MHz T 1 816.74226 MHz 9,71 dBm Occ Bw 4.525474525 MHz
T2 i 821.24775 MHz 11.56 dém T2 i 821.26773 MHz 9,44 dém
L JL ] L JU ] L

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

m 2 m =
Ref Level 30.00 GBm  Offset 1160 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 11.60 OB & RBW 300 khz
o att I0dE SWT 1ms @ VBW 1MHz Mode Swesp o att a0de SWT 1ms @ VBW 1MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 10.36 dBm CEEY 18.12 dBm
=0 T .050049031 MHE = 4 0.070929071 Mt
_)3,. et b btpast e : 2 2 T o ik sl s AR - i ’
10 df 10 d ]
y
o 0 dés
d
-1od It -10di
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s .,w\dm‘n- e T b Lo it
el i o vy
a W
A
-40 dBm -40 dem
50 -50
60 d -60 d
CF 819.0 MHz 1001 pts Span 20.0 MHz 9.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 822.317 MHz 19.36 dbm ML 1 521,637 MHz 18.12 dem
TL 1 814.4845 MHz 13.16 dBm Occ Bw 9050949051 MHz T 1 £14.4645 MHz 10.87 dBm Occ Bw 9.070929071 MHz
T2 i 823.5355 MHz 12.44 dBm T2 i 823.5355 MHz 11.82 dém
L JU ] L JU ] -

Low Channel / 15MHz / QPSK

Low Channel / 15MHz / 16QAM

2 im =
Ref Level 30.00 GBm  Offset 1160 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 11.60 OB & RBW 300 khz
o att I0dE SWT 1ms @ VBW 1MHz Mode Swesp o att a0de SWT 1ms @ VBW 1MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 18.05 dBm Mi[1] 16.50 dBm
=0 " 19.456540457 Mbi = occn 19.486513487 MHi
16 By - 3.456543457 MHz yec By 3.486513487 MHz
P (TSNP SIS PN SV e ot vdlw b M A b s Mighor
10 { 10 o t
\ Y
a : 0da .
i 4 |
-10 "', -10 o Y
20 - plisd Mf'ﬂf""“"ll‘-fwrﬂ-: bl o0 P
3 \ { LARLTITTE
N o W
a0 d -30 di
o)
f I
-0 dgfh 40 dpd
e AL
50 -50
60 d -60 d
CF 821.5 MHz 1001 pts Span 30.0 MHz 1.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T B15.206 MHz 18.05 dbm ML 1 517 664 MHz 16.50 dBm
TL 1 814.7857 MHz 12.13 dBm Occ Bw 13.456543457 MHz T 1 £14.7567 MHz 10.82 dbm Occ Bw 13.486513487 MHz
T2 i 828.2433 MHz 10.87 dém T2 i 826.2433 MHz 11.45 dém
L JU ] L JU ] -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

LTE Band 26

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

Spectrum 2 pectrum 2
Ref Level 30.00 GBm  Offset 1160 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 11.60 OB = RBW 100 kHz
o att I0dE SWT 11ms @ VBW 100 kHz Mode Swesp o att a0de SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.01 dBm Mi[1] 16.63 dBm
2 818.50770 MHz - it 819.96500 MHz
occ Bw 1.099300699 MHz o  gocBwY 2.739260739 MHz
e g, Ao A g A p T g e
10 df A 10 of
J
a 0 das - =
10 d 1 10d ‘
v b,
0 20 - o
Ao b A e 1, T, M TASTRYS N
L4 i e -30 dem-
-4 dBm -40 dBm
50 -50
-60 d -60 d
CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 816.5077 MHz 15.01 dbm ML 1 B15.565 MHz 16.63 dem
TL 1 818.45175 MHz 7.78 dém Occ Bw 1.099300659 MHz T 1 817.62737 MHz 10.51 dBm Occ Bw 2.739260739 MHz
T2 i 819.55105 MHz 7.77 dém T2 i 820.36663 MHz 9.80 dém
L JU ] L JU ] -
Spectrum 2 2
Ref Level 30.00 GBm  Offset 1160 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.60 OB & RBW 300 khz
o att I0dE SWT 1ms @ VBW 300 kHz Mode Swesp o att a0de SWT 1ms @ VBW 1MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 14.35 dBm Mi[1] 17.36 dBm
- T o
- - K s 505 U o bty M a
il L [T N e ‘ W/
_ I,. [t oy 10
o 0ds U
7 0
10 d = Lu 10d “1
d " by
Nt F b 20 T L e i
R I8 A M U ot A o e TR ¥ TR
- J[a‘ﬂw' At W N }J’L JLe ey il .,W‘U‘{ f
e
et
40 dem 40 dem
=0 -50
-60 d -60 d
CF 819.0 MHz 1001 pts Span 10.0 MHz CF 819.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 820.389 MHz 14.35 dbm ML 1 522,736 MHz 17.36 dBm
TL 1 816.76224 MHz 7.57 dém Occ Bw 4.505494505 MHz T 1 £14.4645 MHz 10.30 dBm Occ Bw 9.090909091 MHz
T2 i 821.26773 MHz .88 dem T2 i 823.5554 MHz 11.00 dém
L JU ] - L JU ] -
Spectrum 3
Ref Level 30.00 GBm  Offset 1160 db & RBW 300 kHz
o att I0dE SWT 1ms @ VBW 1MHz Mode Swesp
SGL Count 100/100
(@ 17K Max
mi1] 16.40 dBm
2 w 3.2980 MHzZ
= occ By 13.486513487 MHZ
it g AL i.«].fw ety
10 df 7 4
o
P
10 d Ti
I —
/ vl ]
N L T R
Iy
40 da%:w
AR
50
60 df
CF 821.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 823.238 MHz 16.40 dBm
TL 1 814.7567 MHz 8.67 dbm Occ Bw 13.486513487 MHz
T2 i 828.2433 MHz .00 dém

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG3N2802B

LTE Band 26
Middle Channel / 1.4MHz / 256 QAM Middle Channel / 3MHz / 256QAM

Spectrum 2 pectrum 2
Ref Level 30.00 GBm  Offset 1160 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 11.60 OB = RBW 100 kHz
o att I0dE SWT 11ms @ VBW 100 kHz Mode Swesp o att a0de SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.02 dBm mi1] 14.68 dBm
2 818.49930 MHz - . B18.48450 MHz
j occ Bw 1.093706294 MHz X, occ Bw 2.745254745 MHz
S . N -~ T L e A A N bt tospnd e Tin] 2
o Pt . ey - EP o o e
| 7
1 /
o 7 v 0 dés
7 \ o
10 s : 100 {
J | i
o0 Pl 20 o ]
= = 21 . i LR
. - v e W Y
AP e =0
-4 dBm -40 dBm
50 -50
-60 df -60 d
CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre| X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value I Y-value | Function | Function Result |
ML T 818.4393 MHz 15.02 dbm ML 1 5164845 MHz 14.68 dem
TL 1 818.45455 MHz 4.89 dBm Occ Bw 1.093706254 MHz T 1 817.63936 MHz 3,23 dbm Occ Bw 2.745254745 MHz
T2 i 819.54825 MHz +.98 dém T2 i 820.38462 MHz 9.21 dém
L JU ] L JU ] -
Spectrum 2 2
Ref Level 30.00 GBm  Offset 1160 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.60 OB & RBW 300 khz
o att I0dE SWT 1ms @ VBW 300 kHz Mode Swesp o att a0de SWT 1ms @ VBW 1MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 13.47 dBm mi1] 15.65 dBm
2 818.00100 MHz - 6228560 MHz
a occ Bw +.5154B4515 MHz occaw Y 9.090909091 MHz
. L s SAPRTS PR .Y I 10 ‘,I" A Mttt et oy 2
! { \
L] - 0 das S ‘LI
10 df 7 10 df r‘uj
o g 2 { |"1l
20 20
o R Ak A "L sl eudi, "
T A WS o il b bty
R s T -
-4 dBm
50
-60 df -60 d
CF 819.0 MHz 1001 pts Span 10.0 MHz CF 819.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 816.001 MHz 13.47 dBm ML 1 522 556 MHz 15.65 dem
TL 1 816.74226 MHz .98 dbm Occ Bw 4.515484515 MHz T 1 £14.4645 MHz 9,30 dBm Occ Bw 9.090909091 MHz
T2 i 821.25774 MHz 7.16 dém T2 i 823.5554 MHz 9.54 dém
L JU ] -

Low Channel / 15MHz / 256QAM N/A

Ref Level 20.00 cbm  Offset 1160 db @ RBW 300 khiz

o Att 30d8  SWT 1ms @ VBW 1MHz Mode Swesp
SGL Count 100/100

@17k Max

Mi[1] 13.60 dBm)
3.7780 MHZ|
Toce By 13486513487 MHZ|
1 i B . Ll bt
10d TRTAPR IEFINTLF RPN T s

20

5
a

hedi s
e

CF B21.5 MHz 1001 pts

Span 30.0 MHz
Marker

Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML T 823.778 MHz 13.69 dbm
TL 1 814.7567 MHz 8.32 dem Occ Bw 13.486513487 MHz
T2 i 828.2433 MHz 7.49 dém

TEL : 886-3-327-3456 Page Number 1 A2-8 9 of 27
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

Emission masks — In-band emissions

LTE Band 26 / 1.4MHz / QPSK

Lowest Channel / 1RB

Highest Channel / 1RB

- o
Spectrum || Spectrum Y
Ref Level 23.00 dém Offset 11.60 dB Mode Sweep Ref Level 23.00 dém  Offset 11.60 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1rm AvgPwr [@1Rm AvgPwr
20 dbimit Gheek n 20 dB vt Ghock Hafe
P<20C b P<200
I(m‘ 10 dBm ]F\L\
| \‘ 0dBm ] 4
3 -10 dBm 'lf' il
/ \ ‘ =20 dBm ‘ ;
{[1" \ f ]
h -30 dBm A '"im
MM LW\ b o oo |[ 7 m"‘w
igearahy L ALy e Aepygre? i e T A b bbb ih
-60 dém -60 dem:
<70 dem: -70 dBm
CF 814.7 MHz 5601 pts Span 6.0 MHz CF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx ""“’Bf‘ 24.70 dBm I Tx E‘lﬂﬂﬂw‘dﬂ' 1.400 M‘HZ ‘ REW GU-‘""" kHz I Tx Power 24.56 dBm Tx Bandwidth 1.400 MHz RBW 80.000 kHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
—3.000 MHz | 737500 kHz | 100.000kHz | 813.95082 Miiz® -10.27 dém" | -34.97 dB* 2.73 d8 3.000 MHz | 737,500 kHz | 100.000 KMz | 82245162 Mz ~42.99 dém 57,55 dB ~20.99 0B
-737.500 kHz -700.000 kHz 300.000 Hz 813.99839 MHz -32.12 dBm -56.82 dB -12.12 dB -737.500 kHz -700.000 kHz 300,000 Hz 822,58018 MHz 68,02 dBm _az 58 db _42.02 dB
700000 kHz | 737.500 kHz | 300.000 Hz | 81543569 MHz 69,46 dBm -54.16 dB ~49.46 dB o EDD ke T 557 500 ke T 300 000 Fe T Bot o804 MH- a5 e e aesan
737.500 kHz 3.000 MHz 100.000 kHz B815.62229 MHz -42.43 dBm 13 dB -29.43 dB 737.500 kHz 3.000 MHz 100.000 kHz 824.06053 MH2* 12.42 dBm” o8 dp” 0.58 dB*
Il i w

)

Channel Power verify
Power Limit -13dBm > -19.75 dBm Pass

Channel Power verify
Power Limit -13dBm > -19.77 dBm Pass

Spectrum 2 @1

(=]

Ref Level 29.00 dem Offset 11.60 d8 @ RBW 1 kHz
Att 40 de & SWT 100 ms & VBW 3 kHz
SGL Count 100/100

Mode Auto FFT

@ LR AvagPwr

Spectrum 2
Ref Level 22,00 dBm Offset 11.60 dB & RBW 1 kHz
lo Att 40 dB @ SWT 100 ms @ VBW 3 kHz
SGL Count 100/100
@ 1Rm AvgPwr

®|

=

Mode Auto FFT

20 dBm 20 dBm

10 dBm 10 dey

o d 0 dBm

-10 dBm: -10 dBm-

-20 dBm -20 dBm

30 dem — ToJT Sl =ty N N =

o " W"\W 40 cem

A .

) A =50 dem A PV }

-60 dBm -60 dBm:

CF 813.9125 MHz 691 pts Span 204.0 kHz CF 824.0875 MHz 691 pts Span 204.0 kHz
Channel Power [Channel Power

Bandwidth 100,00 kHz Power -19.75 dBm Tx Total -19.75 dBm Bandwidth 100.00 kHz Power -19.77 dBm Tx Total -19.77 dBm

i i ) Ready [TT N e Al )il ) Ready D o4 y

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

LTE Band 26 / 1.4MHz / QPSK

Lowest Channel / Full RB

Highest Channel / Full RB

Spectrum

=)

Ref Level 23.00 dBm
SGL Count 100/100

Offset 11.60 dB Mode Sweep

@ 1R AvgPwr

20 dbimit-Gheck T
P<20C

Spe m

Ref Level 23.00 dBm
SGL Count 100/100

Offset 11.60 dB

Mode Sweep

@ 1Rm AvgPwr

20 dBimit-Gheek

P< 200
10 dBm

[

0 dem

-10 dem:

=20 dBm

-30 dBm

g
W

4 40 dBm e *
L o
M L™
-50 dBm: -50 dem
-60 dBm -60 dem
70 dBm 70 dBm

CF 814.7 MHz 5601 pts

Span 6.0 MHz

CF 823.3 MHz

5601 pts

Span 6.0 MHz

Standard: None
Tx Bandwidth 1.400 MHz

Spectrum Emission Mask
Tx Power 23.64 dBm

RBW 30.000 kHz

Rangelow | RangeUp | RBW | Frequency | Power Abs PowerRel | ALimit |
-3.000 MHz -737.500 kHz | 100.000 kHz £13.95082 MHz -14.14 d8m -37.78 d8 -1.14 de
-737.500 kHz | -700.000 kHz | 300.000 Hz 813.99196 MHz -37.42 dBm -61.06 d& -17.42 dB
700.000 kHz 737.500 kHz | 300.000 Hz 51540161 MHz -38.97 d8m -62.61 dB -18.87 dB
737,500 kHz 3,000 MHz | 100.000 kHz 815.44768 MHz -13.69 dém -37.34 dB -0.69 dB

Spectrum Emission Mask
Tx Power 23.54 dBm

Standard: None
Tx Bandwidth 1.400 MHz

RBW 30.000 kHz

Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-3.000 MHz -737.500 kHz | 100.000 kHz 822.55661 MHz -16.33 dém -30.88 d8 -3.33dB
-737.500 kHz -700.000 kHz 300,000 Hz 822.59196 MHz -30.58 dBm -63.12 dB -19.58 dB
700.000 kHz | 737.500 kHz | 300,000 Hz 824.01982 MHz -40.61 dBm 64,15 dB -20.61 dB
737.500 kHz 3.000 MHz | 100.000 kHz 624.05410 MHz -16.03 dBm -39.58 dB -3.03 dB
I i

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Channel / 1 RB

Highest Channel / 1 RB

=
Spectrum | o=\ (‘s pectrum ry
Ref Level 23.00 dBm Offset 11.60 dB Mode Sweep Ref Level 23.00 dém  Offset 11.60 dg Mode Sweep
SGL Count 100/100 SGL Count 100,100
(@ 1rm AvgPwr @ 1Rm AvgPwr
it Bhoek ; 20 daiit-Ghek A
P<20 p< 200
m 10 [ ”W\
I \\ 0 dém J i
\\ -10 dBrr r/
/ \ -20 dem ‘ / \
/ . S
de I
of WM\ .}M\ﬂwww o P R F\uf\// M.
- ol i
60 dem
-70 dBm 70 dBrr
CF 814.7 MHz 5601 pts Span 6.0 MHz CF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 22.82 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 23.25 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
Range Low | Range Up RBW Frequency | PowerAbs | PowerRel | ALimit | Range Low | RangeUp | RBW |  Frequency | PowerAbs | PowerRel |  ALimit
-3.000 MHz | -737.500 kHz | 100.000 kHz 813.96196 MHz -13.70 dBm -36.52 dé -0.70 d8 -3.000 MHz | -737.500 kHz | 100.000 kHz 822,43448 MHz -43.76 dBm -67.02 dB -30.76 dB
-737.500 kHz | -700.000 kHz | 300.000 Hz £13.99625 MHz -35.73 dém -58.55 dB -15.73 d& 737500 kHz | -700.000 kHz | 300,000 Hz 55250411 MHz 59.90 dbm 93.15 dB -49.90 d&
700.000 kHz 737.500 kHz 300.000 Hz 81542196 MHz -70.21 dBm -93.03 dé -50.21 de 700,000 kHz 737.500 kHz 300,000 Hz 82400482 MHz -36.03 dém -59.20dB -16.03 dB
737,500 kHz 3,000 MHz | 100.000 kHz 815.62765 MHz -42.19 dém -65.01 d8 -26.19 dB 737.500 kHz 3.000 MHz | 100.000 kHz 824.04768 MHz “13.87 dBm a7.12 dB -0.87 dB
1 J ) ]
Date: 2 16:50:4

Lowest Channel / Full RB

Highest Channel / Full RB

yectrur

Spectrum

Ref Level 23.00 dBm
SGL Count 100/100

Offset 11.60 di Mode Sweep

Ref Level 23,00 dém
SGL Count 100/100

Offset 11.60 dB Mode Sweep

@ 1Rm AvaPwr [@1Rm AvgPwr
20 dBimit Ehoek r 20 CB i Ghoct :
p<20 P<200
10 dBm 10cBm F.»MM.JMW\
0 der f‘ 1 0 dBm f ]‘
-10 dBm “ -10 dBm
e i by
20 dBm . \ 20 dem
P T, L g,
30 dBm " 30 dem
MM M""“'ﬂw W’M M%
-40 dbry iy M -40 dBm: M‘M -
50 dom 50 dem
40 dom 50 dem
70 dom 70 dem
CF 814.7 MHz 5601 pts Span 6.0 MHz CF 823.3 MHz

Spectrum Emission Mask
Tx Power 22.42 dBm

standard: None
Tx Bandwidth 1.400 MHz

5601 pts

Span 6.0 MHz

Spectrum Emission Mask
Tx Power 22.53 dBm

Standard: None
RBW 30.000 kHz

‘ ‘ ‘ ‘ | Tx Bandwidth 1.400 MHz RBW 30.000 kHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-3.000MHz | -737.500 kHz | 100.000 kHz 813.95018 MHz -15.80 dém -38.22 d8 -2.60 d& 3,000 MHz | 737,500 kHz | 100.000 kHz 822.56106 MHz ~16.37 dBm 3600 dB .37 0B
737.500 kHz | -700.000 kMz | 300.000 Hz | 813.39411 MHz -39.48 dBm -61.90 de -15.43 de 737500 kH= | 700.000 kb= | 300000 Hz | 899 50411 MHz 4056 dBm 5308 b 5056 dB
700,000 kHz | 737500 kHz | 300.000 Hz | 515.40696 MHz 40,49 dBm 2.1 de -20.49 de 700000 kHz | 737.500 kMe | 300000 Hz  B24.00911 MHz 41.23 dBm 83.76 db 2123 dB
737.500 kHz 3.000 MHz | 100.000 kHz | B15.44082 MHz -16.20 d2m -38.71 d8 -3.29 d8 737.500 kHz 3.000 MHz | 100.000 kHz | 824.05410 MHz -16.71 dBm 32,23 dB 3.71dB
]" T

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

LTE Band 26 / 1.4MHz / 64QAM

Lowest Channel / 1 RB

Highest Channel / 1 RB

Spectrur ||| spectrum L
Ref Level 23.00 dBm  Offset 11.60 dB Mode Sweep Ref Level 23,00 dBm  Offset 11.60 d& Mode Sweep
SGL Caunt_100/100 SGL Caunt 100/100
@ 1R AvgPwr @ 1Rm AvgPwr
T Bhok r 20 dBhmitShooh -
- P<200
M 10 dém frm\\
{ \ 0 dBm —
‘ |
\ -10 dBm
/ g [ -20 dem | "r
A /
M 1 <30 dBm F
e “ o 7 |
J
1t o \’\"-’wr\—\l el e ey T ias et I’V\J\H\' . g
! (=
60 dBm
70 dem 70 dBm.
CF 814.7 MHz 5601 pts Span 6.0 MHz |([cF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx ""“’Bf‘ 22.47 dBm I Tx E‘lﬂﬂﬂw'dth 1.400 M‘HZ ‘ RBW 30-‘""" kHz I Tx Power 22.67 dBm Tx Bandwidth 1.400 MHz RBW 80.000 kHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
3.000MHz | -737.500kHz | 100.000kHz | 813.95661 MHz 1355dém | -36.02 db -0.55 08 3000 MRz | 737,500 kHz | 100.000 kHz | 622 34126 WAz 43750Bm | 664208 | 307506
737500 kHz | -700.000 kHz | 300000 Hz | B13.99411 MHz -36.91 dém -59.37 B -16.91 cB 737.500 kz | 700000 kHs | 300.000 Hz | 822 56411 MHz 055 dBm 275 b oo s
700000kHz 737500 kHz ] 3J00000Hz | 815.40492 Mz =70.30 dém -52.77 d8 -50.30 48 700.000 kMz | 737.500 kMz | 300.000 Hz | B24.00696 MHz -36.56 dBm 59.23dR -16.56 dB
737,500 kHz 3.000 MHz | 100.000 kHz | 815.65079 MHz -44.27 dBm -66.74 dB -31.27 dB 737'500 kHz 500 M| 100,000 ki | et 03913 MHs LTI ELREET Y
f
Il il [’

Lowest Channel / Full RB

Highest Channel / Full RB

yectrur

Spectrum

Ref Level 23.00 dBm
SGL Count 100/100

Offset 11.60 di

Mode Sweep

Ref Level 23,00 dém
SGL Count 100/100

Offset 11.60 dB Mode Sweep

@ 1Rm AvgPwr

20 bt Gheeh F

P< 200
10 dBm

0 dem !

-10 dem:

-20 dBm

IFWWM

M‘ ‘M
-30 dBm Japet vt

-40 dBm

<50 dem:

-50 dBm

-60 dBm

<70 dem:

-60 dBm:

-70 dBm

CF 814.7 MHz

5601 pts

Span 6.0 MHz CF 823.3 MHz 5601 pts

Span 6.0 MHz

Spectrum Emission Mask

standard: None

Spectrum Emission Mask Standard: None

T PDWE"‘ 21.38 dBm Tx Bandwidth 1.400 M‘HZ ‘ RBW 30-"1"" kHz | Tx Power 21.41dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-3.000MHz | -737.500 kHz | 100.000 kHz 81304452 MHz -17.90 dém -39.28 d8 ~4.50 dB 3,000 MHz | 737,500 kHz | 100.000 kHz 822561096 MHz ~17.88 dBm 30,20 8 488 dB
737500 kHz | -700.000 kHz | 300.000 Hz 813.99518 MHz -42.16 dém -63.54 dB -22.16 dB 737500 kHz | -700.000 kHz | 300,000 Hz 82250304 MHz -42,85 dBm 64,26 dB 22,95 db
700.000 kHz 737.500 kHz | 300.000 Hz 815.40696 MHz ~42.66 dBm -64.04 d8 -22.66 dB 700.000 kHz 737.500 kHz | 300.000 Hz 824.00696 MHz -43.00 dBm -64.41 db -23.00 dB
737.500 kHz 3.000 MHz | 100.000 kHz | B15.43804 MHz -18.80 d2m -40.19 de -5.80 d8 737.500 kHz 3.000 MHz | 100.000 kHz | 824.04125 MHz -20.35 dBm 4176 dB 7.35 dB

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

LTE Band 26 / 1.4MHz / 256QAM

Lowest Channel / 1 RB

Highest Channel / 1 RB

spectrum

=)

Spectrum

Ref Level 23.00 dBm  Offset 11.60 dB Mode Sweep Ref Level 23,00 dBm  Offset 11.60 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1Rm AvgPwr
it Ghok r 20 dBmwtJhoch ;
P<20 P< 200
{’“"‘I 10 dBm l”"“\
- ‘ 0 dBm i
|
\1 -10 dBm T
\1 20 dBm /f' 4 luL
!. t -30 dBm f _"
| \‘ 40 dem g —
it katia P, d iy,
o o fl‘“\ Ml e e S i s ety e rv\‘ o e
= i 5
-60 dém -60 dem:
70 dBm 70 dBm g
CF 814.7 MHz 5601 pts Span 6.0 MHz CF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx ""“’Bf‘ 19.77 ddm I Tx E‘lﬂﬂﬂw'dth 1.400 M‘HZ ‘ RBW 30-‘""" kHz I Tx Power 19.45 dBm Tx Bandwidth 1.400 MHz RBW 80.000 kHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
3.000MHz | -737.500kHz | 100.000kHz | 813.94911 MHz 17.66d6m | -37.43dB .60 08 3000 MRz | 737,500 kHz | 100000 kHz | 622 32620 WAz 4502 0Bm | 64476 | -32.020B
-737.500 kHz -700.000 kHz. 300.000 Hz B813.99411 MHz -39.86 dBm -59.64 dB -19.86 dB -737.500 kHz -700.000 kHz 300,000 Hz 8922,58232 MHz 70,92 dBm _ap,37 di 5092 dB
700,000 kHz | 737.500 kHz | 300.000 Hz | 81543054 Mz 71,43 dBm -51.200d8 | -51.430d8 700000 kHs | 737500 kHe | 300.000 Hz | B24.00804 MHs A0 77 e F IR A T ]
737,500 kHz 3.000 MHz 100.000 kHz B815.59444 MHz -45.23 dBm -65.10 dB -32.33 dB 737.500 kHz 3.000 MHz 100.000 kHz B824.04875 MHz 218.82 dbm 28 db S82dp
_—
Il J L] i =

Lowest Channel / Full RB

Highest Channel / Full RB

pectru

Ref Level 23.00 dém Offset 11.60 dB

SGL Count 100/100

Mode Sweep

Ref Level 23.00 dém Offset 11.60 dB Mode Sweep

SGL Count 100/100

@ 1Rm AvgPwr

20 bt Gheeh F

P< 200
10 dBm

J \

-10 dBm. -

-20 dBm [

-30 dBm

-40 dBm

-‘ED dem-

-60 dBm

-60 dBm:

<70 dem:

CF 814.7 MHz 5601 pts Span 6.0 MHz

-70 dBm

CF 823.3 MHz 5601 pts Span 6.0 MHz

standard: None
Tx Bandwidth 1.400 MHz

Spectrum Emission Mask

Tx Power 19.62 dBm RBW 30.000 kHz

Standard: None
Tx Bandwidth 1.400 MHz

Spectrum Emission Mask

Tx Power 19.59 dBm RBW 30.000 kHz

Range Low | Range Up RBW Frequency | Powerabs | PowerRel |  ALimit | Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-3.000MHz | -737.500 kHz | 100.000 kHz 81394054 MHz -21.05 dém -40.66 d& 8.05d8 3,000 MHz | 737,500 kHz | 100.000 kHz 822.55082 MHz -19.00 dBm 3E.50 dB ~6.00 dB
737500 kHz | -700.000 kHz | 300.000 Hz 813.99304 MHz -44.66 dBm -64.27 dB -24.66 dB 737500 kHz | -700.000 kHz | 300,000 Hz 82250411 MHz -45.05 dBm 64,64 dB -25.05 db
700.000 kHz 737.500 kHz | 300.000 Hz 815.40911 MHz -45.68 dBm -65.29 d8 -25.68 dB 700.000 kHz 737.500 kHz | 300.000 Hz 824.00696 MHz -45.14 dBm -64.73 dB -25.14 dB
737.500 kHz 3.000 MHz | 100.000 kHz | B15.43911 MHz -21.77 d2m -41.39 dB -8.77 d8 737.500 kHz 3.000 MHz | 100.000 kHz | 824.03804 MHz 21.81 dBm 41,40 dB -5.51 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

LTE Band 26 / 3MHz / QPSK

Lowest Channel / Full RB

Highest Channel / Full RB

spectrum

=)

Spectrum

Ref Level 23.00 dBm  Offset 11.60 dB Mode Sweep Ref Level 23,00 dBm  Offset 11.60 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1Rm AvgPwr
20 dBimit Gheck r 20 dBimit-Gheek :
P<20C P<200
10 dBm
rmwvmm-—».,—ﬁ rwwmmnrwm—m- W\
‘ - 0 dem r i
\ -10 dem: I -
/ \ ) “
W"““"' 20 dBm y
e
"‘WJ-«M 0 08m R Mty | s
m m
<50 dem: 50 dem
-60 dém -60 dem:
<70 dem: -70 dBm
CF 815.5 MHz 5601 pts Span 10.0 MHz CF 822.5 MHz 5601 pts Span 10.0 MHz

Spectrum Emission Mask
Tx Power 23.52 dBm

Standard: None
Tx Bandwidth 3.000 MHz

RBW 30.000 kHz

Spectrum Emission Mask
Tx Power 23.50 dBm

Standard: None
Tx Bandwidth 3.000 MHz

RBW 30.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-5.000 MHz -1.538 MHz | 100.000 kHz 81302411 MHz -17.35 dém -40.87 d& .35 08 -5.000 MHz 1,538 MHz | 100.000 kHz 820.95804 MHz -19.50 dBm 43,00 d& -6.50 dB
=1.506 MHz -1.500MHz | 900.000Hz | 613.89911 MHz =137 dBm -64.85 dB -21.37 dB -1.538 MHz -1.500 MHz | 300000 Hz | 82099911 MHz -42.56 dBm 66,06 dB -22.56 dB

1.500 MHz 1538 MHz | 300000 Hz | 817.00266 MHz 42,04 dBm 65.57 de 22.04 de 1500 MH= 1’538 MHz | 300000 He 82400258 MHz 42.39 dBm ~65.88 db 2229 dB
1.538 MHz 5.000 MHz | 100.000 kHz 817.04375 MHz -17.51 dBm -41.03 dB -4.51 dB 1.538 MHz 5.000 MHz | 100.000 KHz B24.04554 MHz 1879 dBm DB dB 579 dB
_—
) J o i )

LTE Band 26 /

3MHz / 16QAM

Lowest Channel / Full RB

Highest Channel / Full RB

pectru

=)

Spectrum

Ref Level 23.00 dBm

Offset 11.60 dB

Mode Sweep

SGL Count 100/100

Ref Level 23,00 dém

Offset 11.60 dB

Mode Sweep

SGL Count 100/100

@ 1Rm AvgPwr

20 dBimit-Gheek
P<20(
10 dBm

0 dem

-10 dem:

=20 dBm

-30 dBm

g™

<50 dem:

-50 dem:

-60 dBm

-60 dBm:

<70 dem:

CF 815.5 MHz

5601 pts

Span 10.0 MHz

Spectrum Emission Mask
Tx Power 22.48 dBm

Standard: None
Tx Bandwidth 3.000 MHz

RBW 30.000 kHz

-70 dBm

CF 822.5 MHz

5601 pts

Span 10.0 MHz

Spectrum Emission Mask
Tx Power 22.43 dBm

Standard: None
Tx Bandwidth 3.000 MHz

RBW 30.000 kHz

Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel | Alimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-5.000 MHz -1.538 MHz | 100.000 kHz 81396161 MHz -18.00 dém -41.49 d8 -6.00 d& -5.000 MHz 1,538 MHz | 100.000 kHz 820.93661 MAz ~20.56 dBm 42,08 dB 756 dB
-1.538 MHz -1.500 MHz | 300.000 Hz | 813.99911 MHz -42.88 dBm -65.37 dB -22.88 dB 1’538 e 100 MHE | 300000Hz | 82090911 MHs 446 dbm 580 dB 446 db

1.500 MHz 1538 MHz | 300.000 Hz | B17.00268 MHz 43,58 dBm -66.06 dB -23.58 dB 1'500 MHz 1’538 MHz | 300,000 He | 824 00446 MHz 4379 dbm 6692 db 2379dB
1.538 MHz S.000 MHz | 100.000 kHz | B817.03830 MHz -19.56 d2m -42.05 de -6.56 d8 1.538 MHz 5.000 MHz | 100.000 kHz | 824.05089 MHz -20.35 dBm 43,42 dB 7.99 dB
Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

LTE Band 26 / 3MHz / 64QAM

Lowest Channel / Full RB

Highest Channel / Full RB

spectrum :%:' Spectrum
Ref Level 23.00 dBm  Offset 11.60 dB Mode Sweep Ref Level 23,00 dBm  Offset 11.60 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1Rm AvgPwr
20 dBhie Bhook VT 20 dB vt Ghock i
P<20C P<200
10 dBm 10 dBm
el i i 0dBm por }
10 dBm J \ -10 dem: ( \
/ i 1 I k
20 dBm [ L 20 dem |
30 dBm d A Mg -30 dBm
e e A
-f"‘"'w m‘*m-., _an i W‘*‘*\...
oy ]
50 dorm 50 dem -
-60 dém -60 dem:
<70 dem: -70 dBm
CF 815.5 MHz 5601 pts Span 10.0 MHz CF 822.5 MHz 5601 pts Span 10.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx ""“’Bf‘ 21.52 dBm I Tx E‘lﬂﬂﬂw‘dﬂ' 3.000 M‘HZ ‘ REW 30-‘""" kHz I Tx Power 21.52 dBm Tx Bandwidth 3.000 MHz RBW 80.000 kHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
5,000 Mz -1.539MHz | 100.000kHz | 61355446 MHz -22.79 dém -44.31 08 -9.79 dé 5.000 MHz ~1.538 MHz | 100.000 kHz | 820,02054 MHz 22.37 dém 43,090 dB 6.37 dB
L3368 Mz SO0 Wbz SE0000H: _ B13.59511MH: 442400m | -65.76dB | -P4.240B -1.538 MHz -L500 MHz | 300,000 Hz | 82089732 MHz 4530cBm | 6682d8 | -25.30dB
1.500 Mz 1538 MHz | 300000 Hz | B17.00268 MHz 45,23 dBm -66.75 dB -25.23 dB L0 M oM T 00000 e T Bed Dbt Mo s 53 i e eoran
1.538 MHz 5.000 MHz 100.000 kHz B817.04732 MHz -22.24 dBm -43.76 dB -9.24 dB 1.538 MHz 5.000 MHz 100.000 kHz B824.04911 MHz 2221 dbm 74 db 921dp
—
Jj J L] il ™)

LTE Band 26 / 3MHz / 256 QAM

Lowest Channel / Full RB

Highest Channel / Full RB

pectru x| spectrum
Ref Level 23.00 dBm  Offset 11.60 dB Mode Sweep Ref Level 23,00 dBm  Offset 11.60 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1Rm AvgPwr
20 dBhitGhoek 20 dBimit-Gheck i
P<20C P<200
10 dem 10 dBm
0 dbr - . l 0 dBm ’ e _\
-10 dam [ | -10 dBm
| \ 1] \
-20 dem ] L 20 dBm I
-30 dem -30 dBm 7 \
40 dem B b sl W 40 dBm = e
= T e ohann, et s P
-50 dem ¥ -50 dem:
-60 dBm 60 dBm
=70 dBm -70 dBm
CF 815.5 MHz 5601 pts Span 10.0 MHz ] (|| CF 822.5 MHz 5601 pts Span 10.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx ""“’Bf‘ 19.62 dbm I Jx Bandwidth_3.000 M‘HZ ‘ REW 30-‘""" kHz I Tx Power 19.65 dBm Tx Bandwidth 3.000 MHz RBW 80.000 kHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
S.000MHz | -1.538MHz | 100.000kHz | 813.95446 MHz -23.97.dem | 435808 | -10.87 0B 5,000 MHz ~1.538 MRz | 100.000 KMz 820 96161 MHz 23650Bm | 433108 | 106506
-1.538 MHz -1.500 MHz 300.000 Hz B813.99732 MHz -46.56 dBm -66.18 dB -26.56 dB -1,538 MHz -1.500 MHz 300,000 Hz 920,99911 MHz 46,94 dBm 66,50 db 56,04 dB
1.500 MHz 1538 MHz | 300.000 Hz | 817.00268 MAz 47,77 dBm -67.35 dB -27.77 dB 1500 MH= M T 00000 He | 654 00955 Mils 4t 50 dom e aa e 6
1.538 MHz 5.000 MHz 100.000 kHz B817.06518 MHz -23.40 dBm -43.02 dB -10.40 dB 1.538 MHz 5.000 MHz 100.000 kHz B824.05268 MHz 23.07 dbm 4273 dB 10,07 db
T
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

LTE Band 26 / 5MHz / QPSK

Lowest Channel / Full RB

Highest Channel / Full RB

spectrum x| spectrum
Ref Level 23.00 dBm  Offset 11.60 dB Mode Sweep Ref Level 23,00 dBm  Offset 11.60 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1Rm AvgPwr
20 dBhitGhoek r 20 dBmit-Gheek i
P<20C P<200
10 dBm
e prm ey e e tal et
| 7 0 dam i )
[ l -10 dBm: ‘ \,
I k ] |
PH =20 dBm: { A
L i
MW Mo y . - L"«...,...._
o i 1 T e
Bm
50 dem -50 dem:
-60 dém -60 dem:
=70 dBm -70 dBm
CF 816.5 MHz 5601 pts Span 15.0 MHz CF 821.5 MHz 5601 pts Span 15.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx ""“’Bf‘ 23.55 dBm I Tx E‘lﬂﬂﬂw‘dﬂ' 5.000 M‘HZ ‘ REW 50-‘""" kHz I Tx Power 23.50 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-7.500 MRz 2538 MHz | _100.000 kHz | 813 94508 MRz 19,64 dém -43.19 d8 6.6400 O MHE 2 538 Mz | 100 000 e 918 Y5846 AFE 591 dom 671 le
2538 Mz -2.500WHz | 000004 | B13.98795 MH2 ~45.09 dbm -68.64dB |  -55.00d8 2,538 MHz 2500 MHz | 300000Hz 81808795 MHz -47.36 dBm J086dB | -27.36 B
2.500 MHz 2538 MHz | 300.000 Hz | B819.00134 MHz 46,02 dBm -69.57 dB -26.02 dB 5500 MH= S Sa M | J00. 000 e | 824 toL A as 1m dom o e dn ohiedn
2.538 MHz 7.500 MHz 100.000 kHz B819.04688 MHz -21.49 dBm -45.04 dB -8.49 de 2,538 MHz 7.500 MHz 100.000 kHz B824.07903 MHz 2225 dbm 75 db 925 dp
_—
)i J L] il ™)

LTE Band 26 / 5MHz / 16QAM

Lowest Channel / Full RB

Highest Channel / Full RB

pectru

Spectrum

=)

Ref Level 23.00 dBm  Offset 11.60 dB Mode Sweep Ref Level 23,00 dBm  Offset 11.60 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1Rm AvgPwr
it Fhock r 20 dBhmi-Gheek i
P<20C P<200
10 dBm
e e
A e st i st e o dam r‘""* ] -»\-«\--,»—nuww.\1
10 dBém ’f ‘ -10 dem: Jl \
-20 dem v L 20 dem ‘ )
e P ’ & R S 0 cem g LS O ot ]
i |
.J‘.n”‘ WW" [Py "
S0 dem -50 dem:
-60 dém -60 dem:
<70 dem: -70 dBm
CF 816.5 MHz 5601 pts Span 15.0 MHz ] (|| CF B21.5 MHz 5601 pts Span 15.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx ""“’Bf‘ 22.47 ddm Jx Bandwidth_5.000 M‘HZ ‘ REW 50-‘""" kHz I Tx Power 22.49 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
=2.500 Mz 2539 MHz | 100.000kHz | 613.54240 MHz -22.54 dém -45.01 d& -9.54 dé 7,500 MHz ~2.538 MHz | 100.000 kHz __ 818.95580 MHz 23,08 dBm 46,47 dB ~10.98 0B
-2.538 MHz -2500 MHz | 300.000 Hz 813.98795 MHz -46.85 dBm -69.32 dB -26.85 dB 51538 MHz 2500 MHz | 300,000 Hz 213.98795 MHz 43 44 dBm 7003 db 2844 db
2.500 MHz 2538 MHz | 300,000 Hz | 819.00134 MHz 4755 dBm -70.01 dB -27.55 dB 2'500 MHz 5o M. | 300000 Hs | 52400134 MHs 4756 dom e 5756
2.538 MHz 7.500 MHz 100.000 kHz B819.04956 MHz -23.07 dém -45.54 dB -10.07 dB 2,538 MHz 7.500 MHz 100.000 kHz B824.06296 MHz 22,71 dbm 4520 dB 971dp
T
I I P

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2-8 17 of 27



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

LTE Band 26 / 5MHz / 64QAM

Lowest Channel / Full RB

Highest Channel / Full RB

spectrum x| spectrum
Ref Level 23.00 dBm  Offset 11.60 dB Mode Sweep Ref Level 23,00 dBm  Offset 11.60 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1Rm AvgPwr
20 dbimit Ghook ; 20 dBmit-Gheek i
P<20C P<200
10 dBm
[y AP .‘ o dem A eV -"w'--ql
){ | -10 dBm { ‘
J l“ =20 dBm: ‘ J !Wl
Wj N -30 dem I o
W M“’MN'M PSR BR T WW
ndive 4 y oy
o |t T e
~50 dém 50 dem
-60 dém -60 dem:
=70 dBm -70 dBm
CF 816.5 MHz 5601 pts Span 15.0 MHz CF 821.5 MHz 5601 pts Span 15.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx ""“’Bf‘ 21.55 dBm I Tx E‘lﬂﬂﬂw‘dﬂ' 5.000 M‘HZ ‘ REW 50-‘""" kHz I Tx Power 21.60 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-7.500 MHz 2538 MHz | 100.000kHz | §13.91025 MHz 24,26 dém -45.61 0B -11.26 0B O MHZ 2 538 Mz | 100 000 e 818 91563 AFE % 29 dom 7 40 db ~15.60 0B
2538 Mz -2.500NHz | 30000047 | B13.99866 MH2 48,59 dbm -70.14dB | -26.50d8 2,538 MHz 2500 MHz | 300000Hz 81808795 MHz -49.94 dBm 7153dB | -29.94dB
2.500 MHz 2538 MHz | 300.000 Hz | 819.00134 MHz -48.72 dém -70.27 db -28.72 db 5500 MH= S Sa M 00000 e | SoA e an 54 dom P 5a.64
2.538 MHz 7.500 MHz 100.000 kHz B819.03884 MHz -23.91 dBm -45.46 dB -10.91 dB 2,538 MHz 7.500 MHz 100.000 kHz B824.05760 MHz 2296 dbm 56 db 9.96 db
—_—
Il ) o il M

LTE Band 26 / 5MHz / 256 QAM

Lowest Channel / Full RB

Highest Channel / Full RB

pectru x| spectrum
Ref Level 23.00 dBm  Offset 11.60 dB Mode Sweep Ref Level 23,00 dBm  Offset 11.60 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1Rm AvgPwr
it Shock ; 20 dBmit-Gheek
P<200
10 dBm
0 dem ; \
" —\I -10 dBm [ l
{\ -20 dem ‘
-30 dem
)
o M"M S hhw
. -40 dem ~ -
Lonpres T "“'Ww«x....m frute T B
v -50 dem
-60 dém -60 dem:
=70 dBm -70 dBm
CF 816.5 MHz 5601 pts Span 15.0 MHz ] (|| CF B21.5 MHz 5601 pts Span 15.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx ""“’Bf‘ 19.64 dBm Jx Bandwidth_5.000 M‘HZ ‘ REW 50-‘""" kHz I Tx Power 19.65 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-7.500 MHz 2538 MHz | 100.000 kHz | §13.85130 MHz -28.02 dém -47.65 dB -15.02 0B 7,500 MHZ 5 538 MMz | 100,000 Kz | B16.01025 MMz =7 61 dom 7 46 dF ETEITTS
2538 Mz -2.500NHz | 30000047 | B13.99866 MH2 -50.82 b -70.56dB | -30.99 dB 2,538 MHz 2500 MHz | 300000Hz 81808795 MHz -52.00 dBm J165dB | -32.00 dB
2.500 MHz 2538 MHz | 300.000 Hz | 819.0013% MHz 51,41 dém -71.05 dB -31.41 08 5500 MH= S Sa M | J00. 000 e | 824 toL A 2a57 B Sne7an
2.538 MHz 7.500 MHz 100.000 kHz B819.08171 MHz -27.90 dBm -47.54 dB -14.90 dB 2,538 MHz 7.500 MHz 100.000 kHz B824.03884 MHz 2436 dbm 4201 dB “11.36 db
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SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

LTE Band 26 / 10MHz / QPSK

LTE Band 26 / 10MHz / 16QAM

Lowest Channel / Full RB

Lowest Channel / Full RB

Spectru

SGL Count 100/100

Ref Level 23,00 dém Offset 11.60 dB

Mode Sweep

Spectrum

Ref Level 23.00 dBm
SGL Count 100/100

Offset 11.60 dB Mode Sweep

(@ 1Rm AvgPwr

20 dBmritdhock vy 20 dBimiGk vy
P<200 P<200
10 dBm 10 dBm
—— o b N i
0 dem i \ 0 dBm ! WI
|
-10 dBm j \ -10 dBm Jj \
-20 dBr ‘ -20 dBm |
f B
30 dp 4’ 4 -30 dBm
e T —— i LT P
Ha 4
-50 dBm -50 dBm
-60 dBr -60 dBm
-70 der -70 dBm
CF 819.0 MHz 5601 pts Span 20.0 MHz | || CF 819.0 MHz 5601 pts Span 20.0 MHz

Spectrum Emission Mask

Standard: None

Spectrum Emission Mask Standard: None

Tx Power 23.52 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz Tx Power 22.49 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low Range U RBW | Freguency | PowerAbs | PowerRel |  ALlimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-10.000 MHz -5.038 MHz __100.000 kHz 613.91070 MHz -25.27 dém -48.79 dB 1227 d6 -10.000 MHz -5.038 MHz | 100.000 kHz 613.93926 MHz -26.95 dBm -51.44 dB -15.95 dB
-5.038 MHz -5.000 MHz | 300.000 Hz 813.99813 MHz -50.70 dém 7422 dB 30,70 dB -5.038 MHz -5.000 MHz | 300,000 Hz 813,00813 MHz -53.07 dBm -75.57 de -33.07 dB
5.000 MHz 5.038 MHz | 300.000 Hz 824.00188 MHz -50.55 dem -74.07 db -30.55 dB 5.000 MHz 5.038 MHz | 300.000 Hz 824.01688 MHz -53.21 dBm -75.70 dB -33.21 dB
5.038 MHz 10.000 MHz | 100.000 kHz 824,11789 MHz -25.91 dBm 40,43 di -12,91 dB 5.038 MHz 10.000 MHz | 100.000 kHz 82403929 MHz -27.92 dBm 50.41 de -14,92 dB
( ) J e ( ) ] i
: 21.DEC.2023 15:01:51 023

LTE Band 26 / 10MHz / 64QAM

LTE Band 26 / 10MHz / 256QAM

Lowest Channel / Full RB

Lowest Channel / Full RB

Spectrum

Ref Level 23,00 dBm
SGL Count 100/100

Offset 11,60 d& Mode Sweep

Spectrum

Ref Level 23.00 dBm
SGL Count 100/100

Offset 11.60 dB Mode Sweep

@ 1Rm AvgPwr

hock v 20 dBmithock FYiTn
P<200
10 dBm
- = e 0 dém f e -
fJ K -10 dBm JI !l
¥ \‘U -20 dBm J{ |
M -30 dBm '
i
e oy o o ‘T
-50 dBm i dbm
-60 dBm -60 dBm
-70 der -70 dBm
CF 819.0 MHz 5601 pts Span 20.0 MHz CF 819.0 MHz 5601 pts Span 20.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 21.54 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz Tx Power 19.67 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low Range U RBW | Freguency | PowerAbs | PowerRel |  ALlimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-10.000 MHz -5.038 MHz _100.000 kHz 613.96071 MHz -31.11 dBm -52.65 db -16.11 dB -10.000 MHz -5.038 MHz | 100.000 kHz 513.95000 MHz -34.20 dBm -53.86 dB -21.20 db
-5.038 MHz -5.000 MHz | 300.000 Hz 813.99813 MHz -55.90 dBm -77.43de -35.90 dB -5.038 MHz -5.000 MHz | 300.000 Hz 813.99813 MHz -58.16 dBm -77.83 d8 -38.16 dB
5.000 MHz 5.038 MHz | 300.000 Hz 824.00188 MHz -55.78 dBm -77.32de -35.78 d& 5.000 MHz 5.038 MHz | 300.000 Hz 824.01688 MHz -57.96 dBm -77.63d8 -37.96 dB
5.038 MHz 10.000 MHz | 100.000 kHz £24,00288 MHz -31.67 dBm -52.21 de -18.67 dB 5.038 MHz 10.000 MHz | 100.000 kHz £824.03929 MHz -33.11 dBm -52.78 d8 -20.11 dB
( It ] [ i ( ) ) [ i
16:0
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

LTE Band 26 / 15MHz / QPSK

LTE Band 26 / 15MHz / 16QAM

Lowest Channel / Full RB

Lowest Channel / Full RB

Spectru

SGL Count 100/100
@ 1Rm AvgPwr

Ref Level 23,00 dém Offset 11.60 dB

Mode Sweep

Spectrum

Ref Level 23.00 dBm
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@ 1Rm AvgPwr
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Mode Sweep
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-60 dBm
-70 der -70 dBm
CF 821.5 MHz 5601 pts Span 30.0 MHz CF 821.5 MHz 5601 pts Span 30.0 MHz
pectrum Emission Mask Standard: None Epectrum Emission Mask Standard: None
Tx Power 23.18 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz Tx Power 22.39 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz
Range Low Range U RBW | Freguency | PowerAbs | PowerRel |  ALlimit Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-15.000 MHz -7.538 MHz __100.000 kHz £13.87211 MHz -28.63 dem 52,81 db -16.63 d& -15.000 MHz -7.538 MHz |__100.000 kHz 513.93835 MHz -31.32 dBm -53.71d8 -18.32 db
-7.538 MHz 7,500 MHz | 300.000 Hz £13.99732 MHz -54.95 dBm 78.14 dB 34,95 dB -7.538 MHz -7.500 MHz | 300,000 Hz 813.98125 MHz -56.66 dBm -79.06 d& -36.66 dB
7.500 MHz 7.538 MHz | 300.000 Hz §29.02411 MHz -55.18 dem -78.36 d8 -35.18 d& 7.500 MHz 7.539 MHz | 300,000 Hz 829.02411 MHz -56.92 dBm -79.31d8 -36.92 dB
7.538 MHz 15.000 MHz | 100.000 kHz £20.09375 MHz -30.07 dBrn 532,25 d8 -17.07 dB 7.538 MHz 15.000 MHz | 100.000 kHz £820.08839 MHz -31.94 dBm 54.33 dB -18.94 dB
\ ) J v ( ) J o

LTE Band 26 / 15MHz / 64QAM

LTE Band 26 / 15MHz / 256QAM

Lowest Channel / Full RB

Lowest Channel / Full RB

Spectrum

SGL Count 100/100
@ 1Rm AvgPwr

Ref Level 23,00 dém Offset 11.60 dB

Mode Sweep

Spectrum

Ref Level 23.00 dem
SGL Count 100/100
@ 1Rm AvgPwr

Offset 11.60 dB

Mode Sweep

hock v 20 dBmithock FYiTn
P<200
10 dBm
f - | 0 dem- f‘ =
-10 dBm 1
J L | i
j k -20 dBm J L
J
f' W" -30 dBm lﬁ” }
_pnsctitpeett R 0 o §
Lo MM
-60 dBm -60 dBm
-70 dbr -70 dBm
CF 821.5 MHz 5601 pts Span 30.0 MHz CF 821.5 MHz 5601 pts Span 30.0 MHz
pectrum Emission Mask Standard: None Epectrum Emission Mask Standard: None
Tx Power 21.43 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz Tx Power 19.53 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz
Range Low Range U RBW | Freguency | PowerAbs | PowerRel |  ALlimit Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-15.000 MHz -7.538 MHz _ 100.000 kHz 613.85604 MHz -34.16 dBm 5558 db 21,16 dB -15.000 MHz 7538 MHz | 100.000 kHz 513.95446 MHz -37.51 dbm -57.04 dB -24.51 0B
-7.538 MHz -7.500 MHz | 300.000 Hz 813.98125 MHz -59.40 dBm -80.83 dB -39.40 dB -7.538 MHz -7.500 MHz | 300.000 Hz 813.98661 MHz -61.70 dBm -81.23 d8 -41.70 dB
7.500 MHz 7.538 MHz | 300.000 Hz 829.00804 MHz -60.31 dBm -81.74 di -40.31d8 7.500 MHz 7.538 MHz | 300.000 Hz 829.00268 MHz -62.70 dBm -82.23 dB -42.70 dB
7.538 MHz 15.000 MHz | 100.000 kHz £820.04018 MHz -35.20 dBm -56.72 d& -22.20 dB 7.538 MHz 15.000 MHz | 100.000 kHz 820.04018 MHz -37.22 dBm -56.75 d8 -24.22 dB
( ) ] [ i ( ) ) [ i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802B

Emission masks — Out of band emissions

LTE Band 26 / 1.4MHz

Spectrum = ||| spectrum
Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
Tmrk PAES Limit 'thrrk PARS
1 $PURIOUS LINE_ABS PAES -10 4iRE—RURIOUS LINE_ABS
S_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm -30 dBm
-40 der -40 dBm
o Bt e WR PR S AP NSNS et ottt mpartncst” ™
d R B
-50 dBm J -50 dBm
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 806.500 MHz 100.000 kHz 768.96342 MHz -57.08 dBm -44.06 dB 30,000 MHz 806.500 MHz 100.000 kHz 613.33343 MHz -56.97 dBm -43.97 d&
836,500 MHz 1.000 GHz 100.000 kHz 953.79348 MHz -56.00 dBm -43.00 dB 836,500 MHz 1,000 GHz 100.000 kHz 996.44565 MHz -56.37 dBm -43.37 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62859 GHz -44.11 dBm -31.11dB 1.000 GHz 3,000 GHz 1.000 MHz 1.63759 GHz -44.20 dBm -31.20 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.95926 GHz -41.32 dBm -28.32 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99525 GHz -41.44 dBm -28.44 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.91927 GHz -41.62 dBm -28.62 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.71857 GHz -41.36 dBm -28,36 dB
hid bl
{ L J wa L L J L
D: 14 05 023 1 3 5
ot | i
Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
i ks
10 &éu_e i PURIOUS JINE_ABS PAB
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBém
| " A R T
-50 dBm
m""‘
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 806,500 MHz 100.000 kHz 798,22594 MHz -56.86 dBm -43.86 dB
836,500 MHz 1,000 GHz 100.000 kHz 928,05510 MHz -56.02 dBém -43.02 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.64609 GHz -44.64 dBm -31.64 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96425 GHz -41.38 dBm -28.38 dg
7.000 GHz 9,000 GHz 1.000 MHz 8.92677 GHz -41.42 dBm -28.42 dB
i
J1 J b
Date: 21.D
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LTE Band 26 / 3MHz

v ||| Spe
Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Tmrk Paks Limit ¢heck
e SPURIOUS LINE_ABS PAES e JRIOUS_|INE_ABS
10 dahiE— -10 e
I _ABS_ [ spU S_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
1 s e e gt | ™ o T s
-50 dBm T
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 636.09317 MHz -57.01 dBm -44.01 dB 30,000 MHz 806.500 MHz 100.000 kHz 760.90137 MHz -56.93 dBm -43.93 dB
836,500 MHz 1.000 GHz 100.000 kHz 986.72226 MHz -56.56 dBm -43.56 dB 836,500 MHz 1,000 GHz 100.000 kHz 899.13006 MHz -56.52 dBm -43,52 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62909 GHz -44.17 dBm -31.17 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.63609 GHz -44.61 dBm -31.61d8
3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -41.26 dBm -28.26 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.97525 GHz -41,35 dBm -28.35 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.91227 GHz -41.35 dBm -28.35 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.91677 GHz -41,39 dBm -28,39 dB
{ N J ] ( )l ] [ b
D 16:54:14 023 16 2
pect Eq“
Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
H BS
10 &éu_e i PURIOUS JINE_ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBém
n e il L
-50 dBm J
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 806,500 MHz 100.000 kHz 781,28959 MHz -56.73 dbm -43.73 dB
836,500 MHz 1,000 GHz 100.000 kHz 854 51687 MHz -56,52 dBém -43.52 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.64309 GHz -44.50 dBm -31.50 d8&
3.000 GHz 7.000 GHz 1.000 MHz 6.89976 GHz -41.15 dBm -28.15 dg
7.000 GHz 9,000 GHz 1.000 MHz 7.71157 GHz -41.30 dBm -28.30 dB
i
J1 J b
Date: 21.D)
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LTE Band 26 / 5MHz

Lowest Channel / QPSK

Middle Channel / QPSK

(=]

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.60 dB

Mode Auto Sweep

Spe

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.60 dB

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit Tmrk Paks Limit ¢heck
e SPURIOUS LINE_ABS PAES e JRIOUS_|INE_ABS
-10 A -10 e
I _ABS_ [ spU S_LINE_ABS_
-20 dBm
-30 dBm
it gl L BB 0 dbm maad g
B ™ e e M
-50 dBm —
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz | ||| tart 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 806.500 MHz 100.000 kHz 760.99842 MHz -56.54 dBm -43.54 dB 30,000 MHz 806.500 MHz 100.000 kHz 762.99445 MHz -56.95 dBm -43.95 dB
836,500 MHz 1.000 GHz 100.000 kHz 868.40742 MHz -56.30 dBm -43,30 dB 836,500 MHz 1,000 GHz 100.000 kHz 970.95240 MHz -56.40 dBm -43.40 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62909 GHz -44.00 dBm -31.00 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.63409 GHz -43.62 dém -30.62 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91676 GHz -41.10 dBm -28.10 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.93526 GHz -41.21 dBm -28.21 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.92077 GHz -41.32 dBm -28.32 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.91877 GHz -41.51 dBm -28.51 dB
{ N J ] ( )l ] [ b
D 16:5 2023 16:59:0
pect Eq“
Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
i Bs
10 &éu_a i PURIOUS JINE_ABS PAB
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBém
- e [ IR N RE—
ol
-50 dBm —
M'J
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 806,500 MHz 100.000 kHz 617.11863 MHz -56.94 dBm -43.94 dB
836,500 MHz 1,000 GHz 100.000 kHz 913,42916 MHz -56.28 dém -43.28 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.63909 GHz -44.18 dBm -31.18 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.91276 GHz -41.22 dBm -28.22 dg
7.000 GHz 9,000 GHz 1.000 MHz 7.72207 GHz -41.30 dBm -28.30 dB
i
J1 J b
Date: 21.D) 17
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LTE Band 26 / 10MHz

Middle Channel / QPSK

Ref Level 0.00 dBm  Offset 11.60 dB Mode 4Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ‘L“N k Pabs
ine $PURIOUS LINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 der
-30 dBém
-40 dBém -
| e -
-50 dem
M‘J
-70 dém
-80 de
-90 dB
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 806,500 MHz 100.000 kHz 773.86477 MHz -56.86 dém -43.86 dB
836,500 MHz 1,000 GHz 100.000 kHz 97324025 MHz -56.21 dBém -43.21 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.62959 GHz -44.08 dBm -31.08 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92626 GHz -41,31 dBm -28.31 dB
7.000 GHz 5.000 GHz 1.000 MHz 8.91627 GHz -41,39 dBm -28.35 dB
aig -
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LTE Band 26 / 15MHz

Lowest Channel / QPSK

Spectrum r‘n—}
Ref Level 0.00 dém Offset 11.60 dB Mode Auto Sweep
SGL Count 100,100
@1 AvgPwr
Limit (Lhm.k Paps
10 éﬁ}le URIOUS_LINE_ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBr
-30 dBm
-40 dBm
" i o SR W R
50 de B o
M"J
-70 dBém
-80 dBm
-390 dEf
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range low | Rangeup | RBW | Frequency |  PoweraAbs | ALimit |
30.000 MHz 206,500 MHz 100.000 kHz 631.62857 MHz -56.95 dBm -43.95 dB
B836.500 MHz 1.000 GHz 100.000 kHz 988.84670 MHz -56.39 dem -43.39 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.63009 GHz -44.54 dBm -31.54 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90926 GHz -41,32 dBém -28.32 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.72407 GHz -41.50 dBm -28.50 dB
=~ T
)i J [
Date 17:02
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG3N2802B

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0078
40 Normal Voltage 0.0218
30 Normal Voltage 0.0153
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0078
0 Normal Voltage 0.0140
PASS
-10 Normal Voltage 0.0153
-20 Normal Voltage 0.0148
-30 Normal Voltage 0.0110
20 Maximum Voltage 0.0036
20 Normal Voltage 0.0153
20 Battery End Point 0.0207
Note:
1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.2 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A2-8 26 of 27
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samranas. FCC RADIO TEST REPORT Report No. : FG3N2802B
Test Conditions LTE Band 26 (QPSK) / Low Channel Limit

Temperature Voltage BW 15MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result

50 Normal Voltage 0.0010

40 Normal Voltage 0.0140

30 Normal Voltage 0.0066

20(Ref.) Normal Voltage 0.0000

10 Normal Voltage 0.0010

0 Normal Voltage 0.0183
PASS

-10 Normal Voltage 0.0072

-20 Normal Voltage 0.0172

-30 Normal Voltage 0.0039

20 Maximum Voltage 0.0180

20 Normal Voltage 0.0000

20 Battery End Point 0.0102

Note:
1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.2 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.
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Report No
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LTE Band 26_Part 90S_824 MHz

Peak-to-Average Ratio

Mode

LTE Band 26 / 15MHz

Mod.

QPSK

16QAM

64QAM 256QAM Limit: 13dB

RB Size

Full RB

824 MHz

Full RB

Full RB Full RB Result

4.58

5.54

6.03

6.58 PASS

LTE Band 26 / 15MHz / QPSK

LTE Band 26 / 15MHz / 16QAM

824 MHz / Full RB

824 MHz / Full RB

L 2
Ref Level 30.00 GBm  Offset 1160 & Ref Level 30.00 GBm  Offset 1160 &
| _art 30ds  AQT 2 ms & RBW 20 MHz | _art 30ds  AQT 2 ms & RBW 20 MHz
(@153 view (@153 view
T N
o o
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i \
A hY
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Y
1
E 04 T E 04
I
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W t
(CF 824.0 MHz ean Pvir + 20.00 db (CF 824.0 MHz Mean Pyr + 20.00 dB.
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 10%% | 1% | 0.1% | o010 | Mean | Peak | Crest | 10%% | 1% | 0.1% | _n.o10e |
Trace 1 [ 2317 dém 2823 dbm 5.06 a8 2.35 a8 3.91dE 2.58 dB 2.03 db 22.08 dBm 28,31 dBm 6.24 a8 3.04d8 472 a8 5.54a8 94 a8
—
EEEERER ) SRR ED e

LTE Band 26 / 15MHz / 256QAM

824 MHz / Full RB

824 MHz / Full RB

Spectrum . 2 Spectrum & 2
Ref Level 30.00 dBm  Offset 1160 db Ref Level 30.00 dBm  Offset 1160 db
| _art 30ds  AQT 2 ms & RBW 20 MHz | _art 30ds  AQT 2 ms & RBW 20 MHz
(@153 view (@153 view
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o o e
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1E- 1 1E- e
% 3
\
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Y v
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| |
(CF 824.0 MHz ean Pyir + 20,00 dB (CF 824.0 MHz Mean Pwr + 20.00 dB
‘Complementary Gumulative Distribution Functio Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mear | Peak | Crest | 10%% | 1% | 0.1% | o010 | Mean | Peak | Crest | 10%% | 1% | 0.1% | _n.o10e |
Trace 1 [ 2115 dém .02 dbm 87 a8 3.16d8 5.04 dE £.03 db £.55 db Trace 1 [ 10.23 dBm _ 27.03 dbm 7.80 a8 3.10d8 5.36 a8 6.58 a8 7.30 a8
— —
EEEERER ) SRR ED e
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Report No. : FG3N2802B

26dB Bandwidth

Mode

LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz

5MHz 10MHz 15MHz

20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM

QPSK | 16QAM | QPSK | 16QAM | QPSK

16QAM

QPSK

16QAM

824 MHz 1.33 1.30 3.05 3.03

4.98 4.93 9.83 9.89 | 14.62

14.

32

Mode

LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz

5MHz 10MHz 15MHz

20MHz

Mod. 64QAM | 256QAM | 64QAM |256QAM

64QAM | 256QAM | 64QAM | 256QAM | 64QAM

256QAM

64QAM

256QAM

824 MHz 1.29 131 3.038 3.09

4.82 4.94 9.76 9.84 | 14.38 | 14.

38

LTE Band 26

824 MHz / 1.4AMHz / QPSK

824 MHz / 1.AMHz / 16QAM

Spectrum 53 Spectrum 53
Ref Level 30.00 GBm  Offsel 1160 dB & RBW 30 kHz Ref Level 30,00 bm  Offset 11.60 OB & RBW 30 kHz
o Att 0de  SWT 11ms @ YBW 100 kHz Mode Sweep o Att 30de SWT L1ms @ YBW 100 kHz  Mode Sweep
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 17.74 dBm M1[1] 17.27 dem|
M1 823.90770 MHz ! 824.46430 MHz
20 20
x o 26.00 ndp 26.00
PSS NPT, T vyt N, 26.00 do I IRV PR WP O 6.00 g
- By \ 1.334300000 MHZ 0 ol v Bl \ 1.300700000 MHZ
! Q factor ! I Q factor
ods 7t 0 dés —
Y ¥ !
10 dgm = 10 dBm c
v
- Wil Wi,
o e v o i T e
R e T L e
v s Ve
-30 dam -30 dBm
-4 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 823.9077 MHz 17.74 dbm ndB down 1.3343 WHz M1 1 524 2643 MHz 17.27 dem ndB down 1.3007 Wz
TL 1 823.3343 MHz -8.38 dbm ndd 26.00 db T1 1 823.3455 MHz -3.78 dbm ndd 26.00 dB
T2 1 8246685 MHz -8.57 dBm q factor 617.5 T2 1 824 6462 MHz -8.74 dBm q factor 633.9
(nmn ve

824 MHz / 3MHz / QPSK

824 MHz / 3MHz / 16QAM

J

Spectrum 53 Spectrum 53
Ref Level 30.00 GBm  Offsel 1160 dB & RBW 100 kHz Ref Level 30,00 cbm  Offset 11.60 OB & RBW 100 kHz
o art 0de SWT 1ms @ VBW 300 kHz  Mode Sweep o Att 0dB SWT 1ms @ YBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
CETET 20.04 dBm) Mi[1] 17.50 dBm)
824.89910 MHz ' 824.89310 MHz
20 . 20 .
PR STV ST NPT TN K.b.n 0N 26.00 dB vt Nt i ] a.l‘-\d‘m"W-',‘r-wx.\\rlﬂ«x', 26.00 dB
- Bu | 3056900000 MHz 0 / B W 3.080000000 MHz
! Q factor | 2609.8 . 1 Q factor \ 271.4)
0 de: L2 0 da - T
o % Ty T
. ¥ ! . ¥ ¥,
10 dem - i 10 dBm v i
WMl A b A Wip
et [ A A gl 3wt p o el gtV Ao A g b
o i - e il
-30 dam -30 dBm
-4 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 824.0 MHz 1001 pts Span 6.0 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 824.8951 MHz 20.04 dBm ndB down 3.0569 WHz M1 1 24 6931 MHz 17.50 dem ndB down 3.039 MHz
TL 1 822.4535 MHz -6.92 dbm ndg 26.00 dB Tl 1 22,4635 MHz -3.20 dbm ndg 26.00 dB
T2 i 825.5105 MHz -6.81 dbm q factor 266.8 T2 i 825.5225 MHz -9.08 dém q factor 2714
J (LU L] (LU L]
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